EPA-600/2-80-149
August 1980

THE REMOVAL OF METALS AND VIRUSES IN
ADVANCED WASTEWATER TREATMENT SEQUENCES

by

Steven E. Esmond
Albert C. Petrasek, Jr.
Harold W. Wolf
D. Craig Andrews
Texas A&M University
College Station, Texas 77843

Grant No. S-801026

Project Officer

Irwin Kugelman
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268




DISCLAIMER

This report has been reviewed by the Municipal Environmental Research
Laboratory, U.S. Environmental Protectién Agency, and approved for publica-
tion. Approval does not signify that the contents necessarily reflect
[...]
plus alum coagulation; and for Sr, Na, B, Co, Ca, and Zn by biological
treatment plus high-pH Time coagulation with recarbonation.

Chemical-physical processes applied to biologically treated effluents
appeared to perform about as well as the literature reports for them in
water treatment applications. Alum coagulation removal of virus was a
function of A1/P dose used. At Tow A1/P doses poor virus removal occurs
even if good suspended solids removal takes place.




High-pH Time treatment of secondary effluents achieves very high
degrees of virus removals. However, after recarbonation, recontamination
can occur as there is no residual viricide present.

Biological treatment followed by high-pH Time treatment plus recarbona-
tion appeared to be the most effective of all treatments examined for
removing metals. It was also the most effective for removing arsenic, but
boron was still relatively untouched. The suggestion is that high-pH 1ime
treatment plus recarbonation is one of the more effective assemblages of
unit processes for consideration in reuse applications, but that boron
requires consideration on a case-by-case basis.

The use of high-pH lime treatment also provided for excellent
disinfection, not only for vegetative forms of bacteria, but also for

polioviruses. In reuse applications high-pH 1ime treament is highly
warranted.

Removal of animal virus and coliphage was virtually identical in the
treatment processes tested.

Carbon adsorptidn should not be applied to lime-coagulated water which
has not been recarbonated or had its pH reduced to 8.0 because the
carbon granules will cement together.




SECTION 3
RECOMMENDATIONS

Additional work appears warranted on the effect of concentration on
metals-removal performance of biological processes. Removal of Cd, Co,

Mo, and Zn 1in this study appeared to be strongly related to their
concentrations.

In general, the biological process was not efficient for metals ,
removal. It is suggested that the effluents from the biological process
be periodically monitored for metals as well as BODg and suspended
solids. If the biological process cannot do well in removing a particular
undesirable product, other means of control would be indicated.

Additional studies of the feasibility of the use of coliphage as an

indicator or tracer of the removal of animal virus in wastewater treatment
should be conducted. '




SECTION 4
DESCRIPTION OF RESEARCH FACILITIES

CITY OF DALLAS COLLECTION SYSTEM

The sanitary sewer collection system serving the City of Dallas consists
of 5074 kilometers (3,137 mi) of gravity mains. The lengths of mains of
different diameters are summarized in Table 2. The best available estimates
indicate that the total length of laterals is between one and two times the
length of the gravity mains, indicating a total collection system length
between 10,000 and 15,000 kilometers (6215 and 9323 mi). The City has no
combined sewers.

In addition to the normal domestic wastes discharged to the collection
system, the City has significant contributions from industrial and commercial
establishments. During fiscal year 1973 the industrial discharges represent-
ed 12.1 percent of the total flow received at the Central Plant. Total
flow received during this period was 17.9 x 107 m3/yr (47.3x109 gal per year).
The 221 significant industries gonitored by the Water Utilities Department_
discharged a total of 5.23 x 10/ kg of BODg (1.15 x 108 1bs) and 5.34 x 107
kg (1.17 x 107 1bs) of total suspended solids (TSS) to the collection system
during FY 1973. '

The activities of commercial establishments including restaurants
wholesale food preparation facilities, and service facilities (principally
car washes), have substantial impact on wastewater characteristics.
Generalized information relating to the industrial and commercial discharges
are summarized in Table 3. The predominant effect of commercial activities
is to increase the organic and solids loadings; however, certain of the
services activities (car washing) can have appreciable impact on metals
concentrations. :

The City of Dallas' Central Wastewater Treatment Plant consists of three
major sections; the Dallas Sewage Treatment Plant (STP), the White Rock STP,
and the Tertiary Treatment Complex. Each of these components is described
in detail in subsequent paragraphs. Both the Dallas and White Rock STP's
are older trickling filter facilities, and each plant serves a well
defined and separate portion of the City's collection system. The plants
operate in parallel and their effluents are discharged to the Tertiary
Complex for additional treatment prior to discharge to the Trinity River.

The influent pumps for the Demonstration Plant were located at the White
Rock STP because it 1is the closest source of wastewater.




TABLE 2. SIZES AND LENGTHS OF GRAVITY MAINS IN THE SANITARY SEWER
COLLECTION SYSTEM.

PIPE DIAMETER ‘ LENGTH -

(cm) (in) (km) (mi)

2.513 .562
1814.508 .724
1934.113 .059

.758 .148
.624 .035
.759 472
.397 .658
.290 .180
.037 .468
.057 .704
.435 .481
.334 .259
.954 .453
.367 .200
.632 .066
.435 .621
.790 .949
.416 .609
.939 .528
.454 .282
.095 .274
.182 272
.732 .455
.560 .236
.333 179
.936 .203
714 444
.263 .785

— OO —UIMNOOTOO

Total length of mains




—=- -=- --- woﬁxmo._ mo_xmm.m 00¢¢ LeLtoJauwo) [elol
S9L3LiLoe]
€0¢ 6401 89¢ mm=mmm-- mmm—m——- 00¢€ 90 LAJBS
. | uotlededsud poo4
€8l 8L9 €06 sm—————— e ———— 002 9[RSO OYM
0ce 6901 8GLL ——————— m——————- 00L1 sjueahe3say
| @ LOJDUWoY
m—=- 9¢9 €LL wo_xmw.¢ mo_x¢wm._ Lée Leta3snpug
(1/6w)  (1/6w) Am\mev (-ow/-Leb) (*ouw/*wnd) Sjuswystiqeysd ssauLsng
oseauy SS1 a0g  =====-- MO|4 ---=----- 40 Jaquny 40 adAL

"W3LSAS onkUMJJou JHL 0L S3DYVHISIA TYIDYIWWOI ANV TYIMLSNANI 40

AIYWWNS "€ 374vL

11




The concentrations of certain metals in the influents of the Dallas
and White Rock plants are given in Table 4. The column headed ‘combined"
is a calculated, flow-weighted concentration for all wastewaters arriving
at the Central Plant which comprises both the Dallas and White Rock
plants. Typical characteristics of raw wastewater entering the White Rock
STP are presented in Table 5. This wastewater appears to be representative
of domestic wastewaters. Most of the industrial waste discharges enter the
Dallas STP, and for this reason the wastewater entering the White Rock plant
is more suitable for wastewater reuse studies.

TREATMENT FACILITIES

The Demonstration Plant of the Dallas Water Reclamation Research Center
is colocated with the White Rock Sewage Treatment Plant (STP) at the City of
Dallas' Central Wastewater Treatment Facility. The Central Plant complex
is situated on the south bank of the Trinity River approximately five
kilometers (3 miles) south of the City's central business district. The
Central Plant actually consists of three treatment facilities described
below, two of which are trickling filter plants. The third facility is
completely-mixed activated sludge followed by tertiary mixed-media filtra-
tion.

Dallas Sewage Treatment Plant

The Dallas STP is the oldest wastewater treatment facility operated
by the City of Dallas. This single-stage, standard-rate, trickling filter
facility consists of four bar screens and grit channels, twenty-four
Imhoff tanks which are operated as primary clarifiers, two rectangular
primary clarifiers, sixteen standard-rate trickling filters which are
53 meters (174 feet) in diameter and three final clarifiers.

White Rock Sewage Treatment Plant

The White Rock STP is a two-stage, high-rate trickling filter facility
without intermediate clarification. The plant consists of two bar screens
and grit channels, six rectangular primary clarifiers, four first-stage,
high-rate trickling filters, eight second-stage, high-rate trickling filters,
and four rectangular final clarifiers. A1l trickling filters are 53 meters
(174 feet) in diameter, and contain a maximum of 2.29 meters (7.5 feet) of
media. ‘

Tertiary Treatment Complex

Under normal flow conditions the effluents from both the Dallas and
White Rock facilities are discharged to the tertiary treatment complex
prior to discharge into the Trinity River., The tertiary complex consists
of twelve completely-mixed, activated sludge aeration basins and twelve
final clarifiers, followed by fourteen mixed-media gravity filters.




TABLE 4.  INFLUENT METALS CONCENTRATIONS* FOR. FISCAL YEAR 1973

-------------- Concentration (mg/1) —-=---==-memeaae .

Metal

Dallas STP White Rock STP Combined
Arsenic - - -
Barium - - -
Boron - - -
Cadmium 0.045 0.0148 0.0224
Chromium 0.347 0.158 0.205
Copper 0.184 0.159 0.165
Lead 0.319 0.176 0.212
Manganese - - -
Mercury 0.00208 0.00103 0.0071294
Nicke] 0.193 o 0.118 0.137
Selenium - - -
Silver - - -
Zinc 0.675 0.191 0.312

* Arithmetic means for the fiscal year.

13




TABLE 5. CHARACTERISTICS OF RAW WASTEWATER AT THE WHITE ROCK STP FOR
THE PERIOD OF JUNE 1, 1972 THROUGH. FEBRUARY 27, 1974

Flow - 316,048 m>/day
‘ : (83.5 MGD)

Grit = 0,0274 1/m°

(3.66 cu.ft./MG)

Total Solids = ‘ 912 mg/1

Settleable Solids = 8.9 m1/1

TSS | = 241 mg/1

BOD5 = 200 mg/1

NH4-N = - 17.4 mg/1

Org. N = 12.7 mg/1

NO, & NO3-N = . 0.5 mg/1

pH = 7.3

14




Demonstration Plant

ATT influents to the Demonstration Plant are pumped from the White
Rock STP and all effluents and sludges from the pilot plant are returned
to the headworks of the White Rock plant. As indicated in Figure 2, there
are a total of five possible influents which can be supplied at a maximum
flow of 47.3 liter/sec (750 gpm), with the exception of the raw sewage pump
that is rated at 18.9 1iters/sec(300 gpm). The discharges from all pumps
are routed to a valve station at the White Rock plant, from which the flow _.
is directed to the pilot plant through one of three main influent lines:
Each influent Tine services one of the major treatment modules (biological,
chemical, or physical) at the Demonstration Plant.

As indicated in Figure 3, which is a piping diagram of the major
components of the Demonstration Plant, the facility is relatively complex
and very flexible. The following unit processes are present at the pilot
plant. They are discussed in detail in the following sections of this
report, and many are identified in Figure 4 (aerial photograph of the
Demonstration Plant).

1. No. 1 completely-mixed activated sludge system
. No. 2 completely-mixed activated sludge system
. Upflow clarifier

. Gravity-flow, mixed-media filter

gl R W N

. Gravity-flow, dual-média filter

. Gravity-flow activated carbon contactors (2 each)
Chlorine contact basins (2 each)

. Ozone generator and contacting system

. Reverse osmosis demineralization unit

O W 0N O

10. Ultraviolet Tight disinfection unit

11. Chemical storage and feeding equipment

No. 1 Activated Sludge System--

The No. 1 activated sludge system consists of the No. 1 aeration basin
and the No. 1 final clarifier, and return sludge and effluent pumps. The
return sludge pump has a practical operating range of 6.3 to 47.3 Tliters/sec.
(100 to 750 gpm), while the effluent pump has an operational range of 3.2
to 20.5 Titers/sec. (50 to 325 gpm).

No. 1 Aeration Basin--
The No. 1 aeration basin is a circular mild-steel tank erected above
ground; technical data for this unit are summarized in Table 6. Figure 5

15




6

jue|d-quswiead) sbemas
Y00y 91LYyM 2yl e ueld 10[Ld dY} 404 Sjusn|jul J0 SIIANOS B|QLSSOd °Z @4nbLd

$39aN1S

any

~ SINANT4434
INY1d L011d
v

\j | \\J

SHFEH 4 SYII4THY 10
ONITAJTHL AUVWIYHd
I 39ViS

SYATATUVI | :EINIE

TUNIA _ ONITAIIHL
_
AH%”V

IT 39vIS

6

$324N0S ININTANI INV1d LO711d

STINNVHD 'SNIRIS

1149




qUR|4 OWS(Q - 433UDY) YOJLRDSDY UOLIBWR|IDY 493BH Se[jeq *¢ dunbLy

e pelyias T eFeie  (mupp 1 atns

ueqen
poieAnay
sdwng Iuenjjuy
uoqaeg
poreandY ,u_ “
noL
a 1
ot
] ) W4
Xlull.mv..ﬁ. QPN BINW
"
e
o ) .
Ho—} Mmoo HPIW BINKW N . B m
i mo)4 |eng . :
} . [O——4 ] . - M
e : - . T g B N T w ]
49w ——O— W|HIH4H1H\HIH - . et TIH3 .
L e . .. 1] L) P
Uy IIPNIS e mm . v ) -
Y| YIRS ———me—e . : K . . ~
23jem 5322000 . —

1033eeu.010
1 'oN

ainpoR
13eued  spiies

R U el L ] LY )
> 1'oN

supseg
130300

avpaod i
N

- H_ L ;

_ :

»” i

ol A .- rra?

sy
- [LF]

TN p—




ydedbozoyd jeruay “p aunbL4

R AL e Ao Ma
e
e N




TABLE 6. TECHNICAL DATAJFQR,THéjNQ;_

1

_AERATION BASIN.

Diameter

Depth

Volume

Theoretical Residence Time at
6.3 Tliters/sec (100 gpm)
Total Nameplate Power Input

Maximum Power Level

Air Flow

 560.2 m

7.62 m
(25.0 ft.)

3.66 m
(12.0 ft.)

170,343 Titers
(45,000 gal.)

3

(6,030 ft.3)

7.5 hours

29.8 kw
(40 HP)

0.053 kw/m°

(0.89 HP per 1000
gal.)

(6.64 HP per 1000
ft.3)

118 or 236 liters/
sec

(250 or 500 scfm)

1

9




‘jusudinbl Jajsued] uabAxQ sniaenby yiim uLseg uoiledsy | "ON G a4nblL4

2 * Viosg 7,

" N -

b=/

ﬁ«a_ AU Y/ & AUPUP 7 mofs 9 i
Il —— N/THIS/7 | el
jjiyinind N\ Le2x2
— ﬂ \
() ||mUiseg
™~ uoL3eudy
¢ "ON 03 1
—t N
SIS ~
\OOOQ\DO\M\ . 0,
] ‘ dwry/ I.u_\/\ () ~ 2y wo. "y £
.Q\EQ.U s QO\\QQU:\.\QM»&\ -_',_ - o
W WY i o | ~
syeruy . : : 7,8 X2 abpn|s -
- Lﬁ | w347 || | i
M\Q\.“. QQ.\*U\NW _ N ‘ )
B 1404G Ty —ml T o uan3ay ,9
|
T | : ] MO p4571) & P
_ S
f S

s \ 104 \QQQ\\

8,52 < 2ig




indicates the major structural features of interest.

Several different types of mixing and oxygen transfer equipment have
been evaluated in this basin. Aquarius, Inc. supplied the Fiscalin system,
which was operated throughout most of this grant. As shown in Figure 5, the
Fiscalin system consisted mainly of a center draft tube, a submersible
pump within the draft tube, and the Fiscalin flow element at the bottom
of the draft tube. The submerged pump pumped the mixed Tiquor down the
draft tube through the Fiscalin flow élement, which would divert the flow
into the rest of the tank. Oxygen transfer was accomplished by injecting
air into the draft tube at four points below the pump. The Fiscalin
flow element created a high shear area which resulted in the formation of
very small air bubbles.

No. 1 Final Clarifier--

The No. 1 final clarifier is a circular, mild-steel basin erected
above ground. As initially provided by Rex Chainbelt, the unit had
- peripheral feed and square effluent weirs in the center of the tank.
This unit was not originally equipped with a surface skimmer, and the center
effluent weir configuration made addition of a skimmer, quite complex.
Therefore, the basin was modified by removing the center effluent weirs and
bolting a new peripheral effluent weir to the inside of the existing influ-
ent baffle skirt. A skimmer and scum collector were then fitted to the
basin. These modifications are shown in Figure 6 .

Sludge is removed by the head differential between the water surface
in the clarifier and the return sludge pump well, via a
header. Technical data for this clarifier are presented in Table 7.

No. 2 Activated Sludge System-- 3

The No. 2 activated sludge system consists of the 28.4 m” (7,500 gal)
completely-mixed aeration basin, and a three-hopper Smith and Lovelace
final clarifier with a s1dewater depth of 3.66 m (12.0 ft.). Mixing and
oxygen transfer is effected by diffusers, and the maximum air flow is
53.8 liters/sec (144 scfm).

Upflow Clarifier--

An Infilco Densator, shown in Figure Z, is the chemical treatment
unit used at the Demonstration Plant. The unit consists of the main tank,
6§.5m (18 ft.) in diameter and 5.48 m (18 ft.) deep, and an inner cylinder

that serves as the rapid mixing and flocculation zones. Influent enters the
top of the inner cylinder, and the annulus between the inner cylinder

.and the main tank serves as the upflow clarification compartment.

Energy input for mixing and flocculation is supplied via independent
- turbine-type mixers, each of which is equipped with a U.S. Electric
Varidrive that has a 10 to 1 turndown capability.

A 2.54 cm x 10.16 cm (1 in. x 4 in.) steel fluidizer bar is used to
prevent the sludge from over-compacting. Table 8 summarizes the more
significant technical information on the upflow clarifier.

21




"SUOLIBOLJLPOW U940 UDLSLUAR[D [BUL | "ON 3y} 4O UOLIDSS °9 BunbL4

.,m: Dbprie wIntay § _ FM
e : PR
UrDIT g %
i o 0 06 0 & o ° o
-—— h\n\h\%\v\\mmthob
Loog YOS N
obpryg LAY &
NN
SN
] w <
AUMG B 1FPd o o~
] (9Y]
S T 1% "433 48
IWNI —_ MWWWQNMJ SN
y Rl ik 2184f Burww e ~J | [P
- i [ e S = e & !
XOg wort Iy __ _ \m,... oty g N\m Lg
L UP ALY r Fm /PUuoYy U/
L2 AL 2/
=
m.\\bL\OQQ\T _
(wds @cog) +930p3Y F~SYy — 1
N ) ,O S OE >




TABLE 7. TECHNICAL DATA FOR THE NO. 1 FINAL CLARIFIER.

Diameter = ' v 9.14 m
: (30.0 ft.)

Depteh = ' 3.66m
(12.0 ft.)

Volume = 240,373 Titers
} ' (63,500 gal.)

- | 200.4 m° 3
| (8,480 ft.3)

Surface = 65.68 m22
. (707 ft.°)
Weir Length = 27.13 m
(89 ft.)

Surface Overflow Rate at 3 2
6.3 liters/sec (100 gpm) = 8.50 m”/m"/day
(203.7 gpd/ft~)

Weir Loading at , 3
6.3 Titers/sec (100 gpm) 20.09 m“/m/day
1618 gpd/ft.)

23




§ Censator \/«é 0.0 Alurminum N
Tubing Harndrai/ ~
3 *
_ ‘?6'/?01‘0 S
terrt =" | E Guard Vent—=— .
Aom, llme, Zet-,Carborn—] = Am, Aot Srlica —._] »
& Farric Chioride AN J Polyrmerd Ferrc &5 | N len wis0
T T F=3 = s -
b " intet G] 3 - Y| |epxme o %
N VIR L XD
. JER Z R 3 3
< \’u |- d@ N & < Frumiary —t NS
N Y 3 §\ Regction Zone [T =¥ — ':
.: (‘} ~ :‘\1 w5 Kotor N 'f,
N T W /30 REM Mo kY .
S \ Y L]
by S 3 N
\ K ) 8 %
Y §} LJ \ i J1 33
8y 88 % 4 oS e
A e = — kS
<3 ‘\ A\ — " ¥ X
o | 8 & W Wirhow ot 5 NE
N 3 M. Max. _l N S
o3 N = .
NN } 3
®-§ 3 §
£} & 3
5S¢ . so D |l /4) Bat¥ies ® 30° ?
‘\§; 10 KPP Mox. (j L
Secondary
N 8-2" Reaction Zone
42 P
8- 42
3 15) 34" Sarmple
B = Cocks, Frier &rass -
33 i #oyzg =AY
::; g = ] ] ‘i: [l — -
§ § ) 7 fods” Fillon Block ™ Qpen Bottom PR
LN . T
y b D
%‘ L 8t
PN N
NN N 2 3
Vo F  utdizer Bar } P
7o Speed 100 Fi/Mis. Max” Y
P

Figure 7. Elevation of the upflow clarifier.

24




TABLE 8. TECHNICAL DATA FOR THE UPFLOW CLARIFIER.

Rapid Mixing Zone

Diameter = 2.59 meter (8.5 ft.)
Depth = 0.64 meters (2.1 ft.)
Surface Area = 5.26 sq.m. (56.6 sq.ft.)
Volume = 3.35 cu.m. (886 gal.)

Residence Time at
6.31 liters/sec (100 gpm)
Mixing

8.86 min.
3 to 30 rpm

Flocculation Zone

Diameter = 2.59 meters (8.5 ft.)
Depth = 3.29 meters (10.8 ft.)
Volume = 17.3 cu.m. (4,570 gal.)

Residence time at
6.31 liters/sec
Mixing

—
—
o
[aw)

({e]

=}
3

Lo

1l

45.7 min.
1 to 10 rpm

Upflow Clarification Zone

Outside diameter
Inside diameter
Volume
Surface Area
Overflow rate at 3 9
6.31 Titers/sec (100 gpm)= 29.9 m"/m~/day
(717 gpd/sq.ft.)

5.54 meters (18.167 ft.)
2.59 meters )8.5 ft.)

96.8 cu.m. (25,580 gal.)
18.71 sq.m. (201.4 sq.ft.)

Weir loading at
6.31 liters/sec
Residence time at
6.31 liters/sec = 255.8 min.

33.5 m3/m/day (2,700 gpd/ft.)

Total theoretical residence time

at 6.31 liters/sec (100 gpm) 5.17 hours

25




Chemical Storage and Feed Equipment--
Facilities are present at the Demonstration Plant to store and feed

the following chemicals:

1. Hydrated lime

2. Hydrated aluminum suifate
. Ferric chloride
Dry polyelectrolytes
Liquid polyelectrolytes

. Activated silica

. Powdered activated carbon

0 N OO0 o B W

. Chlorine

A1l coagulants and coagulant aids, with the exception of 1ime, can be
fed to either aeration basin or final clarifier, to the upflow clarifier,
or in front of the filters or carbon contactors for use as filtration
aids. The Time slurry can be pumped to either of the activated sludge
systems or the upflow clarifier.

No. 1 Mixed-Media Filter--

The No. 1 filter is shown in Figure 8 as it was 1n1t1a11y installed
at the Demonstration Plant. At that time the filtering media consisted
of 0.91 meters (3.0 feet) of sand overlayed with 0.30 meters (12 inches)
of anthracite. The influent flow was split equally between the top and
bottom of the filter bed, and the effluent was withdrawn through a mid-
bed collector located 15 cm (6 inches) below the sand-anthracite
interface. The filter performance can be characterized as having been
generally good; however, structural deficiencies with the mid-bed collector
resulted in frequent maintenance and the unit was converted to a convention-